(. LOMBARD INd:ou: s

A KOHLER. COMPAMNEDgine: SLD 930-4 Drawing: E

FUEL SYSTEM

POS. |CODE DESCRIPTION Qty
1 «———- » locking nut 0
7 9080.262 end pipe 1
8 B8630.069 clamp 1
9 B790.070 flange 4
10 B240.163 nut M 8 4
11 $780.086 stud M 8 X 65 (77) 8
12 9346.029 bleeding pipe 3
13 9571.204 bleeding pipe mm 330 1
14 5400.046 rubber sheathing 4
15 9865.122 screw M 6 X 12 4
29 9761.001 screw M 4 X 0,7 X 12 6
30 1906.008 fuel gauge (mm 193) 15/29 1t 1
30a 5055.023 plate 1
30b 4776.040 gasket 1
31 «————— » union 0
35 4670.009 copper gasket 0,50 4
35 4670.010 copper gasket 1,00 4
36 6615.085 nozzle-holder 4
37 6531.432 nozzle 4
39 B616.018 injector feed pipe saddle 4
40 8545.476 brace 1
50 4670.059 copper gasket diam.10 2
51 1901.045 union bolt M 10 1
54 8103.308 FUEL TANK (29 liters) 1
55 9043.092 fuel tank cap 1
56 8866.067 support 2
57 «————- » union bolt 0
85 4701.029 rubber shim 4
86 9245.076 stay bolt 4
102 &«————— » bleeding pipe mm 330 0
106 8866.032 support 1
107 4701.030 rubber shim 4
108 8866.066 support 2
109 8635.059 vibration-damping 4
120 7265.008 connection 4
121 7470.003 filler 4
122 1200.031 rubber o0il seal 4
123 $375.824 high.p.pipe (4° cil) 1
124 9$375.823 high.p.pipe (3° cil) 1
125 9375.822 high.p.pipe (2° cil) 1
126 $375.821 high.p.pipe (1° cil) 1
144 5755.034 valve spring 4
145 9672.012 delivery valve BOSCH 4
146 6578.134 injection plunger 4
147 8335.029 washer seal 4
148 4760.015 valve gasket 4
150 1901.032 union bolt M 14 2
153 4670.0061 copper gasket diam.14 4
174 5401.040 coupling 1
175 4936.048 injection pump gear 1
176 1200.046 rubber o0il seal 1
177 7770.052 roller 1
178 8836.091 GEAR SUPPORT 1

printed by LOMBARDINI: 28/03/2018 -

1




Group: 5LLD
Engine: SLD 930-4 Drawing: E

FUEL SYSTEM
POS. |CODE DESCRIPTION Qty
179 «————- » bushing - see Pos. E178 0
180 4580.054 gasket 1
181 2280.136 key 1
182 6590.056 injection pump std 1
182 6590.00601 injection pump 1500-1800 R.P.M. 1
183 9375.721 fuel pipe mm 850 1
184 6£585.036 feed pump 1
195 1770.005 bolt M 8 X 1,25 X 22 4
196 7625.012 washer diam. 8,4 4
197 7565.007 washer diam. 8 4
198 1240.037 circlip diam. 38 1
199 3525.091 spacer 1
200 B525.090 spacer 1
201 1200.039 rubber o0il seal 1
202 B240.048 nut 1
203 J565.013 washer diam.12 1
204 5900.085 hub 1
205 1901.032 union bolt M 14 2
206 4670.061 copper gasket diam.14 4
207  «————— » return pipe 0
208 6800.034 stud M 10 X 80 (95) 4
209 «————-— » washer diam.10,5 0
210 J565.011 washer diam.10 4
211 B240.032 nut 4
212 9375.155 fuel pipe 1
214 1901.032 union bolt M 14 2
216 4670.061 copper gasket diam.14 4
217 9375.156 fuel pipe 1
218 B730.031 FUEL FILTER 1
219 J565.011 washer diam.10 2
220 1780.007 bolt M 10 X 1,5 X 35 2
221 }J555.008 washer diam.10 2
222 2175.042 fuel filter cartridge 2
223 1780.003 bolt M 10 X 1,5 X 18 2

printed by LOMBARDINI: 28/03/2018 - 2




Engine: 5LD 930-4 Drawing: E

22 24 25
E o JEO/D/ x 30

==,

171

> A ¥

= _\gj\‘,_{//
NSy - Yl
162 163 \4&17§ \ C)‘ \
T g

sy i
188 190 191 192 193 194 2 B2} %19 22(3:\’*« b |
VJ\.(_)

) 05221\ 7~

printed by LOMBARDINI: 28/03/2018



